
Page 103 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

 

 
  



Page 104 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

 

 
  



Page 105 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

 

 
  



Page 106 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

 

 
  



Page 107 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

 

 
  



Page 108 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

 

 
  



Page 109 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

 

 
  



Page 110 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

 

 
  



Page 111 of 111 

TÜV SÜD Zacta Ltd.    Report number: Z101C-15127 
Test Report Rev.SAR-FCC1.0                                                                                                      FCC ID: JOYCA12 

Attachment 3. SAR system validation 
 
SAR System Validation 
Per FCC KDB 865664 D02v01r01, SAR system validation status should be documented to confirm measurement 
accuracy. The SAR systems (including SAR probes, system components and software versions) used for this device 
were validated against its performance specifications prior to the SAR measurements. Reference dipoles were used 
with the required tissue- equivalent media for system validation, according to the procedures outlined in IEEE 1528-
2013 and FCC KDB 865664 D01v01r04. Since SAR probe calibrations are frequency dependent, each probe 
calibration point was validated at a frequency within the valid frequency range of the probe calibration point, using 
the system that normally operates with the probe for routine SAR measurements and according to the required 
tissue-equivalent media. A tabulated summary of the system validation status including the validation date(s), 
measurement frequencies, SAR probes and tissue dielectric parameters has been included. 
 

Table Attachment 3.1 SAR System Validation Summary 
 

SAR 
System 

Freq. 
[MHｚ] 

Data 
Probe 
Type 

Probe CAL. 
Point 

PERM. COND. CW Validation MOD. Validation 

(εr) (σ) 
Sensi- 
tivity 

Probe 
Linearity 

Probe 
Isotropy 

MOD. 
Type 

Duty 
Factor 

PAR 

E 750  2015-11-18 3745  750  Head 41.380  0.924  PASS PASS PASS QPSK PASS N/A 
E 835  2015-11-16 3745  835  Head 41.540  0.908  PASS PASS PASS GMSK PASS N/A 
E 1900  2015-11-17 3745  1900  Head 39.350  1.423  PASS PASS PASS GMSK PASS N/A 
E 2450  2015-11-19 3745  2450  Head 40.120  1.857  PASS PASS PASS OFDM N/A PASS 
E 750  2015-11-19 3745  750  Body 54.650  0.983  PASS PASS PASS QPSK PASS N/A 
E 835  2015-11-17 3745  835  Body 55.150  1.008  PASS PASS PASS GMSK PASS N/A 
E 1900  2015-11-18 3745  1900  Body 52.680  1.555  PASS PASS PASS GMSK PASS N/A 
E 2450  2015-11-19 3745  2450  Body 51.380  2.012  PASS PASS PASS OFDM N/A PASS 

 
 


